Part No. Description Qty.
1 Handle 1
2 Handle Socket 1
3 Screw, Handle Socket 1
4 Left Bolt, Handle Socket 1
, 5 Spring Washer 18 2
% 6 Press Hand Axis Washer 2
7 8 " Inflatable Rubber Wheels 2
ﬁ 8 Support Shaft 1
9 Shaft Circlip 25 4
10 Cotter Pin 4X40 1
11 Frame Assembly 1
12 Axle, Front Weel 2
13 Shaft Circlip 16 4
14 10 " Inflatable Rubber Wheels 2
15 Spring Washer 14 2
16 Nut M14 2
17 Connecting rod pin pads 2
18 Connecting rod pin 2
19 Axle, Handle Socket 1
20 Torsion Spring 1
21 Hydraulic Unit Assembly 1
22 Block Rod 1
23 Handle Socket Pin 1
24 Circlip 10 10
25 Nut M10 10
26 Circlip 12 2
27 Socket head cap screw M12X25 2
28 Bolt M12X25 8
29 Returning Spring 1
30 Lifting Arm Assembly 1
" 31 Linking Block 1
32 Extension spring rivet 1
33 Top Part Assembly 1
34 Sleeve 1
35 Thick Flat Washer 20 1
36 Circlip 20 1
37 Nut M20 1

N
w



